
CERTIFICATE OF ANALYSIS

Product Name: TCC

Batch Number: 22092907

Batch Quantity: 200kg

Analysis Date: 2022.10.01

Test Basis: 370786G00130-2014

No.	TEST ITEMS	Standard	RESULTS
1	Appearance	Grey white fine powder	Conform
2	Purity	N98.0	98.12
3	DCC	W1.0	0.59
4	T4CC	W0.5	0.21
5	Chloroaniline ppm	W475	370
6	Water %	W0.15	0.10
7	Melting Point °C	250-255	251-254
8	Average particle size m	—	5
9	TEST RESULT	Conform	

Tested by: Li Li

Checked by: Wenjiang Liu